
Part List 
Knight  Pro 

3 Steps to Order Your Parts:  

1. Find the Part No. from the drawings.  

2. Use the Part No. to find the Order No. from the list.  

3. Give the Order No. to your dealer to order your parts.  

 

Note:  

It is the Order No. not the Part No. you should give to the 

dealer.  



Bolts, Washer & Nuts are packed in Bulk bags, details as flowing. 
Order No. Including Quantity/pack

E-DQ-01 (washer set)

82-2507 plain washer 2.5x7x0.8 10
82-3201 plain washer 3.2x10x1.2 10
82-3402 plain washer 3.3x5.2x0.2 10
82-4606 plain washer 4x6x0.6 10
82-4101 plain washer4x10x1 10
82-5111 plain washer5.1x10x0.1 10
82-5131 plain washer 5.3x13x1 10
82-2205 plain washer2.2x5x0.3 10
82-5804 plain washer 5x8x0.4 10

E-JM-01(Screw Set)

81-0304 No head Screw3X4 4
81-0305 No head Screw3X5 7
81-0310 No head Screw3X10 2
81-0404 No head Screw4X4 4
81-0406 No head Screw4X6 1
81-0316 No head Screw3X16 4

E-LS-01 (bolt set 1) 79-0410 Button head screw M4X10 4

E-LS-02 (Bolt Set 2)

78-0206 Flat head screw M2X6 4
79-0306 Button head screw M3X6 4
79-0308 Button head screw M3X8 4
80-0216 Cap head screw M2x16 4
80-2508 Cap head screw M2.5x8 4
80-2512 Cap head screw M2.5x12 4
80-2516 Cap head screw M2.5x16 4
80-0306 Cap head screw M3x6 4
80-0312 Cap head screw M3x12 4
80-0330 Cap head screw M3x30 4
80-0340 Cap head screw M3x40 4

E-LS-03 (bolt set 3)
80-0308 Cap head screw M3x8 10
80-0316 Cap head screw M3x16 10
80-0322 Cap head screw M3x22 10

E-LS-04 (bolt set 4)
95-2508 Self tapping ScrewM2.5x8 4
95-2516 Self tapping ScrewM2.5x16 10
95-0310 Self tapping ScrewM3x10 20

E-LS-05 (bolt set 5) 80-0428 Main Blade Bolt M4x28 Shanked 2
E-LS-06 (bolt set 6) 80-2505 Cap head screw M2.5x5 10

E-LS-07 (bolt set 7)
80-0328 Shanked Bolt M3x28 Jesus Bolt 1
80-0322 Shanked Bolt M3x22 Jesus Bolt 1

E-LS-08 (bolt set 8) 80-0220 Cap head screw M2x20 10
E-LS-09 (bolt set 9) 80-0206 Ball Bolt Non Standard M2x6 10

E-LS-10 (bolt set 10) 80-0208 Ball Bolt Non Standard M2x8 10

E-LM-01 (nut set 1)
90-0201 Hexagonal nut2x1 10
90-0302 Hexagonal nut3x2.5 10

E-LMB-01 (nut set 2)
91-0003 Nylon nut M3 10
91-0004 Nylon nut M4 4

E-LG-01 (连杆组Linkage Rod
set for Sports & Pro)

40-2015 Linkage rod 2X15 2
40-2025 Linkage rod 2X25 2
40-2030 Linkage rod 2X30 2
40-2045 Linkage rod 2X45 2
40-2065 Linkage rod 2X65 2
40-2070 Linkage rod 2X70 3
40-2155 Linkage rod 2X155 2



02-0538

60-6155

80-2512

02-0112
91-0003

02-0701

78-0206

02-0105
02-0103

02-0118

02-1538

614083

02-0102

82-4101
63-6145

80-2512

61-4083
80-0208

02-0111

79-0412

02-0104

02-0101

80-0308

80-0308

80-0308

02-0104

60-6155

02-0102

02-0120

80-0322
02-5102

02-0554
81-0310

90-0302

80-0308

02-0551

02-0543
02-0537

02-0538

02-0701

02-0506

02-0701

80-0206

02-0532
61-4083

61-4083
80-2512

02-0539
60-3083

02-0536

02-0538
02-0506

02-0551

81-0304

81-0304
81-0304



Part No. Part Description Order No. Order Description Remark
02-0101 Yoke 02-0111S 旋翼芯组成 Center hub with yoke 1set/bag

02-0102 Blade holder 02-5102 Metal main blade holders with bearings a pair/bag

02-0103 Spindle holder 02-0103 横轴套  Spindle Collar 2pcs/bag

02-0104 Pitch arm 02-0104 螺距摇臂Pitch arm 2pcs/bag

02-0105 Damper rubber
02-0105H 减震橡胶 Damper rubber 85 hardness (clear) 2pcs/bag

02-0105M 减震橡胶 Damper rubber 80 hardness (yellow) 2pcs/bag

02-0105S 减震橡胶 Damper rubber 70 hardness (red) 2pcs/bag

02-0111 Center hub 02-0111S 旋翼芯组成 Center hub with yoke 1pcs/bag

02-0112 Spindle 02-0112 横轴 Spindle 2pcs/bag

02-0118 Collar 02-0118 套118 Collar 2pcs/bag

02-0120 Collar n not for sale

02-0506 Mixing arm 02-0506Z 混合臂 组成 Mixing Arm with bearings 2pcs/bag

02-0532 Collar(0.5MM) n not for sale

02-0536 Seesaw 02-0536Z 蹺板组成 Fly Bar Holder with bearings 1pcs/bag

02-0537 Stabilizer control arm 02-0537S
穩定翼控制臂 Fly Bar control arm metal with
bearing 2pcs/bag

02-0538 Ball cross member n not for sale

02-0539 Stabilizer collar 02-0539 穩定翼套 Fly Bar collar 2pcs/bag

02-0543 Stabilizer bar 02-0543 稳定翼轴 Fly Bar 2pcs/bag

02-0551 Stabilizer blade 02-0551S 穩定翼组成 Paddle with bolts 2pcs/bag

02-0554 Stabilizer weight 02-0554S 穩定翼配重组成 Paddle weight with bolts 2pcs/bag

02-0701 Link ball 02-0701 球頭 Stainless link ball 10pcs/bag

02-1538 Ball cross member 02-1538 球头接柱 Ball Cross member 2pcs/bag

60-3083 Bearing 60-3083 軸承 Bearing 3x8x3 5pcs/bag

60-6155 Bearing 60-6155 轴承Bearing 6x15x5 2pcs/bag

61-4083 Bearing Fz 61-4083 有边轴承 Fence Bearing 4x8x3 5pcs/bag

63-6145 Bearing thrust 63-6145 压力軸承  Thrust Bearing 6x14x5 2pcs/bag

78-0206 Flat head screw M2x6 E-LS-02 Bolt set 2 detail ref to the first page

79-0412 Button head screw M4x8 E-LS-01 Bolt set 1 detail ref to the first page

80-0206 Cap head screw M2x6 E-LS-09 Bolt set 9 detail ref to the first page

80-0308 Cap head screw M3*8 E-LS-03 Bolt set 3 detail ref to the first page

80-0322 Cap head screw M3x22 E-LS-07 Bolt set 7 detail ref to the first page

80-2512 Cap head screw M2.5x12 E-LS-02 Bolt set 2 detail ref to the first page
80-0428 Cap Head Screw M3x23 E-LS-05 Bolt set 5 detail ref to the first page

81-0304 No head screw E-JM-01 Screw set detail ref to the first page

81-0310 No head screw E-JM-01 Screw set detail ref to the first page

91-0003 Nylon holder nut E-LMB-01 Nuts Set 2 detail ref to the first page



02-0250

02-1208

02-0205

02-0225
02-1211

60-7113
02-1212

02-0220
60-7113

02-0213

80-2508

61-4083

02-0234

02-0261

60-4083

02-0701

80-0206

02-0263

60-5134

60-5134

98-61600

80-0330

02-0214

80-0330

02-0250

02-0264

80-0208

80-0316 02-0264A

63-4094 82-3040

60-3092

91-0003

91-0003

60-4094

02-0226

02-0227

02-264B

02-7002
not include tail blade 
and belt

02-0262

02-0826

02-0709
02-0818

95-2508

02-0723

02-0918

40-2700

95-2516

82-2507



Part No. Part Description Order No. Order Description Remark
02-0205 Tail Ball link 02-0205S 尾桨接头组成 Tail blade link with pins 2pcs come with pins

02-0209 Tail housing 02-0209 尾桨芯Tail hub 1 pcs/bag

02-0213 Slide shaft 02-0213 滑套 Tail Slide shaft 1 pcs/bag

02-0214 Tail shaft 02-0214 尾轴Tail shaft 2 pcs/bag

02-0220 Tail pitch plate Collar n not for sale

02-0225 Grooved parallel pin n not for sale check 02-0205s

02-0226 Guide pin bolt n not for sale check 02-0261z

02-0227 Fin Bushing 02-0227 垂直尾翼座环（黑）Fin Bushing 2 pcs/bag

02-0234 Tail pitch lever collar n not for sale check 02-0261z

02-0250 Tail blade 02-0250 尾桨(黑)Tail blade (a pair) a pair

02-0261 Tail pitch lever 02-0261Z 尾螺距杆组成 Tail pitch lever set come with bearings,collar & bolts

02-0262 pulley wheel 02-0262S 皮带轮(长）组成Pulley wheel with
Spring Pin

come with Spring Pin

02-0263 Tail gear box 02-0263Z 尾齿轮箱组成Tail gear box plastic come with bearings & bolts

02-0264 Tail blade holder 02-0264AB 尾桨夹组成 Tail blade holder a pair

02-0701 link ball 02-0701 球頭  Stainless link balls 10 pcs/bag

02-0709 Ball link 02-0709 球頭接頭  Ball links 10 pcs/bag

02-0727 Rudder servo mount 02-0727S Plastic Rudder servo Mount with bolts 1set/bag

02-0818 tail link mount 02-0818S 尾控制桿保持架 Rudder control with
bolts

4pcs/bag

02-0826 Tail boom pipe 705mm 02-0826 尾管 705mmTail boom 705mm 1 pcs/bag

02-1211 Tail pitch lever 02-1211 尾桨螺距杆(塑料机）Tail pitch linker 1 pcs/bag

02-1212
Tail pitch plate 02-1212Z 尾桨螺距盘组成Tail pitch plate with

bearing
1pcs come with bearing

40-2700 Tail link 2X660 40-2660 連桿组成 Tail Link 2X660 1 pcs/bag

60-3092 Brg 3x9x2.5 60-3092 軸承 Bearing 3x9x2.5 4 pcs/bag

60-4094 Brg 4x9x4 60-4094 轴承Bearing 4x9x4 5 pcs/bag

60-5134 Brg  5x13x4 60-5134 轴承 Bearing 5x13x4 2 pcs/bag

60-7113 Brg   7x11x3 60-7113 轴承Bearing 7x11x3 2 pcs/bag

61-4083 Brg Fz  4x8x3 61-4083 有边轴承 Fence Bearing 4x8x3 5 pcs/bag

63-4094 Bearing thrust 63-4094 压力軸承  Thrust Bearing 4x9x4 2 pcs/bag

80-0206** Cap Head Screw M2x6 E-LS-09 Bolt set 9  detail ref to first page

80-0208** Cap Head Screw M2x8 E-LS-10 Bolt set 10  detail ref to first page

80-0312 Cap Head Screw M3x12 E-LS-02 Bolt set 2  detail ref to first page

80-0316 Cap Head Screw M3x16 E-LS-03 Bolt set 3  detail ref to first page

80-0330 Cap Head Screw M3x30 E-LS-02 Bolt set 2  detail ref to first page

80-2508 Cap Head Screw M2.5x8 E-LS-02 Bolt set 2  detail ref to first page

81-0305 No Head Screw E-JM-01 Screw set  detail ref to first page

82-2507 Plain Washer 2.5x7x1 E-DQ-01 washer set  detail ref to first page

82-3402 Plain Washer 3.2x5.2x0.3 E-DQ-01 washer set  detail ref to first page

84-0212 Spring Pin  2x12 n not for sale, check 02-0262s

90-0302 Hexagonal Nut 3x2.5 E-LM-01 nuts set 1  detail ref to first page

91-0003 Nylon Holder Nut E-LMB-01 nuts set 2  detail ref to first page

95-2508 Self Tapping Screw 2.5x8 E-LS-04 Bolt sets 4  detail ref to first page

95-2516 Self Tapping Screw 2.5x16 E-LS-04 Bolt set 4  detail ref to first page

98-61600 3M1569 98-61600 尾驱动带Tail  belt S3m1569 1pcs/bag



02-0603

02-0519

02-0503

02-0532
61-4083

02-0533

61-4083
80-2512

02-5402
02-0607

60-10195
60-10195

02-0617
02-0604
62-142016
02-0615

02-0604

02-3601

79-0306

02-3501

02-0616

80-0328

80-0208
02-0701
02-0534

02-0533

61-2562

02-0510

02-0509

61-2562

80-0212

02-0709

79-0306

80-2512

91-0003

83-0016

02-0307
60-6196

81-0406

60-8196

02-3302
02-0321

60-6124

80-0312

79-0306 79-0306

02-0304

02-0301
80-0316

02-0310

82-3201
80-0316

80-0316

80-0316

80-0316

02-0323

02-0312
02-0317

62-0612



Part No. Part Description Order No. Order Description Remark
02-0301 Fly wheel 02-0301 飞轮  Fan Hub 1 pcs/bag

02-0304 Cooling fan 02-0304 风扇 Cooling fan 1 pcs/bag

02-0307 Starter coupling 02-0307S 启动杯组成 Starter coupling with screw 1 pcs/bag

02-0310 Engine mount 02-0310 引擎架 Engine mount 1pcs/bag
02-0312 Clutch belt 02-0312 离合器摩擦片 Clutch Liner 1 pcs/bag

02-0317 Start Shaft 02-0317S 启动轴Starter shaft with E- ring 1pcs/bag

02-0321 Clutch bell 02-0321Z 离合器钟组成 Clutch bell with bearing and liner 1pcs/bag

02-0323 Clutch shoe 02-0323Z 离合器靴组成 Clutch with one way bearing and bolt 1pcs/bag

02-0503 Radius  arm stay 02-0503S 滑块组Phasing Block With pins 1pcs/bag

02-0509 Slide block 02-0509z 爪形臂座 Metal Radius  arm with bearings 2pcs/bag

02-0510 Collar n not for sale
02-0519 Radius  block 02-0519S 爪块 组成 Radius block with set screw 1pcs/bag

02-0532 Bushings 02-0531S Bushings in 3 different size 6pcs in 3 different size

02-0533 Swash control arm 02-0533Z 水平盘控制臂组成Wash out control arm with bearings 2pcs/bag

02-0603 Main shaft 02-0603 主轴 Main shaft 1pcs/bag

02-0604 Cover n not for sale

02-0607 Master block 02-0607S 主轴挡块组成Master block with bolt 1pcs/bag

02-0615 Auto-rotation shell 02-0615Z 自旋轴壳组成Auto-rotation shell with one way bearing 1pcs/bag

02-0616 Second gear holder 02-0616 二齿轮座Second gear holder 1pcs/bag

02-0617 Auto-rotation drive shaft 02-0617S 自旋启动轴组成 Auto-rotation Shaft with e-ring 1pcs/bag

02-0701 Link ball 02-0701 球頭 Stainless link ball 10pcs/bag

02-0709 Ball link 02-0709 球頭接頭  Ball link 10pcs/bag

02-3302 Drive gear 02-3302 驱动齿轮 Drive gear 1pcs/bag

02-3501 Second gear 02-3501 二齿轮 Second gear (machined) 1pcs/bag

02-3601 Main gear 02-3601 大齿轮 Main gear (machined) 1pcs/bag

02-5402 Swash plate assembly for E.M 02-5402 水平盘总成Swash plate 1set/bag

60-10195 Bearing 60-10195 軸承 Bearing 10x19x5 4pcs/bag
60-6124 Brg  6x12x4 60-6124 轴承Bearing 6x12x4 2 pcs/bag

60-6196 Bearing 60-6196 軸承 Bearingj 6x19x6 2pcs/bag

60-8196 Bearing 60-8196 軸承 Bearing 8x19x6 2pcs/bag

61-2562 Bearing Fz 61-2562 有邊軸承Fence Bearing 2.5x6x2.6 10pcs/bag

61-4083 Bearing Fz 61-4083 有邊軸承Fence Bearing 4x8x3 5pcs/bag

62-0612 One way bearing 62-0612 单向轴承HF61012 One way bearing 6x10x12 1pcs/bag

62-142016 One way bearing 62-142016 单向轴承 One way bearing 14x20x16 1pcs/bag

79-0306 Button head screw M3x6 E-LS-02 Bolt set 2  detail ref to first page

80-0208 Cap head screw M2x8 E-LS-１０ Bolt set 10  detail ref to first page

80-0306 Cap head screw M3x6 E-LS-02 Bolt set 2  detail ref to first page

80-0316 Cap head screw M3x16 E-LS-03 Bolt set 3  detail ref to first page

80-0328 Cap head Screw M3x28 E-ls-07 Bolt set 7  detail ref to first page

80-2516 Cap head screw M2.5x12 E-LS-02 Bolt set 2  detail ref to first page

81-0304 No head screw E-JM-01 screw set  detail ref to first page

81-0404 No head screw E-JM-01 screw set  detail ref to first page

81-0406 No head screw E-JM-01 screw set  detail ref to first page

82-3201 Plain washer E-DQ-01 washer set  detail ref to first page

83-0016 E-ring n not for sale



80-0308

80-0312

80-0308

02-3402

80-0312

80-0316

80-0322

?

02-0804 80-0322

02-0804

81-0316

02-023302-0830

80-0312

02-1843

60-5134 02-0232

02-5202

02-0232

60-5134

02-0805

02-0605

02-0605
02-0308

02-0830

80-0308

02-0841

02-0804

02-0807

91-0004
82-3091

82-3091
91-0003

02-0805

02-0801

80-0310

02-0840

02-0804

80-0322

02-5006
02-3811

02-0819

02-0819

02-0821

81-0304

90-0304

02-0807

02-0806

02-0806

91-0003

02-0841

80-0340

90-0003

80-0308

02-0305

02-1805

02-0840

80-0308

80-0340

02-0831

80-0316

90-0312

02-1825

02-3811



Part No. Part Description Order No. Order Description Remark
02-0232 Bearing holder 02-0232z 轴承座232 Bearing Holder with bearing 1pcs/bag

02-0233 Counter gear shaft 02-0233S 中间齿轴Counter gear shaft with e-ring 2pcs/bag

02-0305 Cooling cover 02-0305 风扇壳 Fan Shell 1/pcs

02-0308 Bearing holder 02-0308Z 轴承座308  Bearing holder with bearing & cover 1pcs/bag

02-0309 Bearing holder n in 02-0308z

02-0605 Bearing holder 02-0605z 軸承座组成  Bearing Holder AS金属 1pcs/bag

02-0709 Ball link 02-0709 球頭接頭  Ball link 10pcs/bag

02-0801 Mechanical mount 02-0801 机械架 Machnical mount 1pcs/bag

02-0804 Cross member 13.5mm 02-0804 接柱13.5mm  Cross member 13.5mm 4pcs/bag

02-0805 Cross member M3x30 02-0805 接柱M3*30  Cross member M3*30 5pcs/bag

02-0806 Floating angle 02-0806 底脚 Floating angle 2pcs/bag

02-0807 Cross member M3x60 02-0807 接柱M3*60  Cross member M3x60 3pcs/bag

02-0819 Skid foot 02-0819 滑撬腿 Skid foot 2pcs/bag

02-0821 Skid pipe 02-0821 滑撬管  skid tube 2pcs/bag

02-1825 Tail boom holder 02-1825S 尾管夹组成Tail boom holder with bolts 1set/bag

02-0830 Servo frame 02-0830Z 伺服機架组成Servo frame with bearing 1pcs/bag

02-0831 Main frame 02-0831 大架 Main frame 1pcs/bag

02-0840 Cabin cross member M3x40 02-0840S 頭罩接柱 Canopy cross member 4 pcs in 2 size 4pcs in 2 sizes

02-0841 Cabin cross member M3x34 02-0840s 頭罩接柱 Canopy cross member 4 pcs in 2 size 4pcs in 2 sizes

02-0843 Gyro mount 02-1843 陀螺架(塑料) Gyro Mount Plastic 1pcs/bag

02-1805 Cross member M3x30 02-1805 接柱 M3x30  Cross member M3x30 2pcs/bag

02-3402 Counter gear 02-3402S 中間齒輪组成 Injected Counter gear with spring pin 1pcs/bag

02-3811 Fuel tank rubber cushion 02-3811 油箱減振膠  tank cushion 4pcs/bag
02-5006 Fuel tank set 02-5006 油箱总成 Fuel Tank Assembly 1 set/bag

02-5202 Tail pulley 02-5202S 皮带轮(短）组成Tail pulley with spring pin 1pcs/bag

60-5134 Bearing 60-5134 轴承 Bearing 5x13x4 2pcs/bag

80-0216 Cap head screw M2*16 E-LS-02 Bolt set 2  detail ref to first page

80-0308 Cap head screw M3x8 E-LS-03 Bolt set 3  detail ref to first page

80-0312 Cap head screw M3x12 E-LS-02 Bolt set 2  detail ref to first page

80-0316 Cap head screw M3x16 E-LS-03 Bolt set 3  detail ref to first page

80-0322 Cap head screw M3x25 E-LS-03 Bolt set 3  detail ref to first page

81-0305 No head screw E-JM-01 Screw set  detail ref to first page

81-0316 No head screw E-JM-01 Screw set  detail ref to first page

82-3201 Plain washer 3x9x1 E-DQ-01 Wahser set  detail ref to first page

82-5131 Plain washer 5x13x1 E-DQ-01 Wahser set  detail ref to first page

83-0004 E-ring n not for sale

84-0210 Spring pin n not for sale

91-0003 Nylon holder nut E-LMB-01 Nuts set 2  detail ref to first page

84-0212 Spring pin n not for sale



80-0330

82-3201

02-0823A

02-0823B

91-0003

80-2508

80-2508

02-0813

02-0814

02-1816

80-0330

02-1815
82-3201

02-0851

02-0853

02-0853



Part No. Part Description Order No. Order Description Remark
02-0813 Tail boom brace terminal 02-0813S 尾撑接頭组成Tail boom brace terminal with bolts 4 pcs/bag

02-0814 Tail boom brace 530mm 02-0814S 尾撑管 530mmTail boom blacer with termnals 2 pcs/bag

02-1815 Horizontal fin 02-1815 水平尾翼 Horizontal fin 1pcs/bag

02-1816 Tail fin 02-1816 垂直尾翼 Tail fin 1pcs/bag
02-0823A+B Horizontal fin band 02-0823AB 水平尾翼座组成Horizontal fin band 1set/bag

02-0851 Cabin 02-0851 頭罩 Fiber Glass Canopy 1pcs/bag

02-0853 Cabin damper rubber 02-0853 頭罩固定橡膠 Canopy damper rubbe 10 pcs/bag

80-0330 Cap head screw M3x38 E-LS-02 Bolt set 2  detail ref to first page

82-3201 Plain washer E-DQ-01 Wahser set  detail ref to first page

91-0003 Nylon holder nut E-LMB-01 Nuts set 2  detail ref to first page



02-0709

02-0913

80-2516

61-4083

02-0531

40-2085

02-0908

79-0306

80-0312
02-0119

61-6103
02-0914

02-0915

02-0913

40-2085

40-2055

40-2016

40-2055
40-2036

61-3062

95-2508

82-2578

02-0918

40-2070

80-0212

02-0833

02-0701

80-0206

02-0709

02-0907

40-2045



Part No. Part Description Order No. Order Description Remark
02-0119 Collar 02-0119 套119 Collar 2 pcs/bag

02-0701 Link ball 02-0701 球頭 stainless link ball 10 pcs/bag

02-0709 Ball link 02-0709 球頭接頭 Ball link 10pcs/bag

02-0833 Front servo mount 02-0833S 前伺服机架组成Front servo mount with bolts 1pcs/bag

02-0907 “A” arm 02-5017 A臂总成“A”arm  & Front Arm set 1set/bag

02-0913 “L” arm 02-0913z L arm with bearings 2pcs/bag

02-0914 Front arm 02-5017 A臂总成“A”arm  & Front Arm set 1set/bag

02-0915 Arm n in 02-5017

40-2016 Link 2x16

E-LG-01 连杆组Linkage Rod set

 detail ref to first page

40-2036 Link 2x36  detail ref to first page

40-2045 Link 2x45  detail ref to first page

40-2055 Link 2x55  detail ref to first page

40-2070 Link 2x70  detail ref to first page

40-2085 Link 2x85  detail ref to first page

61-3062 Bearing Fz 61-3062 有邊軸承Fence Bearing 3x6x2 5pcs/bag

61-4083 Bearing Fz 61-4083 有邊軸承Fence Bearing 4x8x3 5pcs/bag

61-6103 Bearing Fz 61-6103 有邊軸承 Fence Bearing 6x10x3 2pcs/bag

80-0206 Cap head screw M2x6 E-LS-09 Bolt set 9  detail ref to first page

80-0216 Cap head screw M2x16 E-LS-02 Bolt set 2  detail ref to first page

80-0312 Cap head screw M3x12 E-LS-02 Bolt set 2  detail ref to first page

82-2507 Plain washer E-DQ-01 Washer set  detail ref to first page

95-0310 Self tapping screw 3x8 E-LS-03 Bolt set 3  detail ref to first page

95-2508 Self tapping screw 2.5x8 E-LS-03 Bolt set 3  detail ref to first page



Assemblis, Upgrades & Tools
Order No. Order Description Remark Pictures

02-0208 Tail hub for metal blade holder 1pcs/bag

02-0210 Tail blader holder (metal) 2pcs/bag

02-0230Z Tail gear box (Metal) 1pcs/bag

02-0810S Canopy Bolts blue, gold 4pcs/bag

02-0815T Carbon Horizontal  fin 1pcs/bag

02-0816T Carbon Tail fin 1pcs/bag

02-0824S Horizon fin holder (Metal) 1pcs/bag

02-0825S Tail boom holder Metal 2pcs/bag

02-0826T Carbon Tail boom 705mm 1pcs/bag

02-0830T Carbon Servo frame (pro) 1pcs/bag

02-0831T Carbon Main frame (pro) 1pcs/bag

02-0843 Gyro mount (Metal) 1pcs/bag

02-3401S Counter gear (machined) 1pcs/bag

02-5000 Main rotor assembly (Pro) 1pcs/bag



02-5001 Balanced rotor assembly (pro) 1pcs/bag

02-5002 3D Balanced rotor assembly 1pcs/bag

02-5003 Washe Out Set (Metal) 1pcs/bag

02-5004 Double gear assembly (machined Gear) 1pcs/bag

02-5005 Driving assembly 1pcs/bag

02-5013 Wash Out Set 1pcs/bag

02-5014 Double gear assembly (Injected) 2pcs/bag

02-5023 Wash Out Set (3D) 1pcs/bag

02-5024 3D Double gear (machined Gear) 1pcs/bag

02-5112Z Blader holder assembly (plastic) 2pcs/bag

02-5200 Tail gear box assembly (full Metal) 1pcs/bag

02-5212 Tail pitch plate (Plastic) 1pcs/bag

02-5264 Tail blade holder (Plastic) 1pcs/bag

02-5726 Rudder mount (metal) 1pcs/bag

02-8000 crash kits (pro&sports) 1pcs/bag



05-0807  M3 Spacer, Red,Blue, Silver & Gold 10 pcs/bag

06-0201s Metal Pulley wheel for Reaptor 1pcs/bag

06-0501S Swash plate Tool 1pcs/bag

06-7003 Raptor50 metal tail 1pcs/bag

06-8802 Raptor 50ccpm  conversion kits 1pcs/bag

07-1000 3D Conversion kit (conversion kit) 1pcs/bag

61-5134 Fence bearing 5x13x4 (used in Metal Ge 2pcs/bag

90-7002 Raptor50  Plastic Tail 1pcs/bag

E-XQT-01 Ball Link Sizing Tool 1pcs/bag


	Bolts&Nuts.pdf
	Bolts&Nuts.pdf
	Bolts&nuts


	1.pdf
	1

	2.pdf
	2

	3.pdf
	3

	4.pdf
	4

	5.pdf
	5

	6.pdf
	6

	Assemblies.pdf
	Assembly&upgrades&tools


